

Test Report

Report No. : SZD09062606729

Page 1 of 3

Applicant : WELDAS EUROPE B.V.
Address : BLANKENWEG 18 NL-4612 RC BERGEN OP ZOOM HOLLAND

Report on the submitted sample said to be:

Sample Description : 8 OZ Natural Twill
Sample Qty. : ---
Fiber Content : Cotton Fabric
Material : ---
End Uses : ---
Label : ---
Color : ---
Style No. : ---
Oder No. : ---
Buyer's Name : ---
Supplier : ---
Exported To : ---
Ref. : ---

Applicant's Provided Care Instruction/Label :

Sample Received Date : Jun. 26, 2009
Sample Tested Date : Jun. 26, 2009 ~ Jul. 03, 2009



Inspected By: Kerry, Approved By: Jacky Chan, Approved Date: Jul. 03, 2009
General Manager

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

Test Report

Report No. : SZD09062606729

Page 2 of 3

Summary of Test Results

Test Item	Test Method	Conclusion
Fumaric Acid Dimethyl Ester (DMF)	Refer To EPA 8270D	Pass

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGES *****



Inspected By: Kerry , Approved By: Jacky Chan , Approved Date: Jul. 03, 2009
General Manager

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

Test Report

Report No. : SZD09062606729

Page 3 of 3

Tests Conducted (As requested by the applicant.)

1 Fumaric Acid Dimethyl Ester (DMF) (Refer To EPA 8270D)

Test Item	Test Result	Limit Request
Fumaric Acid Dimethyl Ester (DMF)	ND	0.1 ppm

Remark: ND = Not Detected or Less Than 0.1ppm

ppm = Parts Per Million = mg/kg

Test Components:

Beige Fabric

Note: Photo of submitted sample appendix was included.

Photo of the sample



*** End of report ***

This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.